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New Bundt Red Sandstone

Test Results:

Natural Volume Density: 152|bs/CF
Dry Compressive Strength: 2074 psi
Absorption: 1.52 %

Dry Flexura Strength: 2176 psi

Y ear of Testing Procedure: 2008



